8111 To:

SIDERTUL SA DE CV

RFCH# SID93091BKRO L
AVENIBA PRESIDENTE MASARYK

Ship To: &

MEXICO CITY LE LAREDQ
11370 MX 78045
BrLE
SPECTEICATIONS W l2 X 401 / W3k0 X 60

ASTM A6-05a, A992-Dfa, A5T2~06

HEAT NO: 2254386¢
¢ Mn P 5
.09 .93  .01e  .031

8i
.21

cu
.36

Y¥ield Stxangrh Tensilo Strongth

K51 MPa KSI MPa
54,0 372.3 72,0 496.4
56.3 388.2 72.7 501.2

TENSILE TEST RATICS

YLO/TENS YLD/ TEMS
.75 717

R1l maonufacturing processes of thls product,

CMTR womplies with EN 10204 3.1

"I hereby certlly Lthat the contents of this repori are correct and accurate.
material manufacturer or its sub-contractors, when
spocifioations and applicable purchaser desimated

signedg:fiﬂlﬁrxﬂpqg g ot

Tem L, HarringUon: (uallity &A€surance Manager

SIDERTUL SA D Cv
402 GRAND CENTRMAL BLVD
MILO TIISTRIBUTION CERTER

CERTIFI

M ceroay

Order Dake:05/07/2010

PO No:PLESA-TUTL
Mill Order WNo:3733367
Load Neo:l3lanes

TX Manlfeat Neo:2009261
s
GRADE LENGTH

992/572-50 40 F1 / 12.1082 M

CHEMICAT, ANRLYSIS
8n v Al
=011 001 .003
PNYSICAL PROPERTIES
Specimen Aren Elongalblon

M
08

Cr
.15

Mo
. 030

Nb
021

CE
31

Sgq In St em % Gage Length
0.724 4.67 25.9 -BIn 200 mm
0.71¢ 4.81 24.7 8In 200 mm

including electric are MELTING and continupus CAST

Al) raats and ope:
applicablé, are in compliance with the requi:
requl rements. "

Signed:
Notary FobLic (il appll

~Date:May. 28, 2010




